PARTS LIST

ltem PartNo Description

1 437/8/25 M8 hex set screw x 25
480/8 M8 Nyloc nut

3* OK-H654-3 Jack

4 OK-H654-4 Spring

5 OK-H654-5 Jack handle

6 OK-H654-6 Power shoe

8 435/8/50 M8 hex bolt x 50
480/8 M8 Nyloc nut

16 W83501
17 OK-H654-17
19 516/5/50
20 OK-H654-20
21 435/8/70
480/8
23 OK-H654-23
24 OK-H654-24

11A OK-H654-11A Power arm right
11B OK-H654-11B Power arm left
12 OK-H654-12 Pin

13 OK-H654-13 Power fork

14 OK-H654-14  Pin

wW81301

Circlip

M-H654 .doc

Blade

Blade beam upper
Split pin

Wheel

M8 hex bolt x 70
M8 Nyloc nut
Wheel section
Table section
Frame c/w blade

Power transfer (fits

Handle screw

25 OK-H654-25
beam lower

26 OK-H654-26
inside power shoe)

27 OK-H654-27
W80567

Seal kit for H100 jack

24

o3

3

cl

24

Issue 3229-Sep 01



JACK PARTS LIST

ltem Part No Description

2 NK-35448 Head nut 21 NK-35428 Handle comp.

4 NK-35449 Lifting piston comp. 22 NK-35429 Pump beam comp.
9 NK-35450 Cylinder tube 27 NK-35430 Pump unit

11 NK-35451 Tank tube 34 NK-35409 Valve seat

17 NK-35452 Base

W80567 Seal kit comprising items 1, 3, 7, 8, 10, 12, 13, 15, 16, 18, 19, 20, 29,
30, 32, 33,

M-H654 .doc 6 ’ Issue 3229-Sep 01



